2309gb94

Document Sample
2309gb94 Powered By Docstoc
					                                            TABLE OF CONTENTS
2309 GB 1994

 SECTION             TITLE                                                                                                                   PAGE
 NO.
 1)            COVERINGS ....................................................................................................................... 2
                   Hull lam, wood for hull lam, floatation foam, deck lam, wood for deck lam.
 2)            HULL HARDWARE ........................................................................................................... 3
                   Exterior hardware, swim step/platform, braces & ladder assembly
 3)            DECK HARDWARE ........................................................................................................... 4
                   Gunnel, bow/taff/stern/grab/hand/console rails, radar wing,
                    bowplatform,deckhatches & trim, deck carpet.
 6)            INTERIOR HARDWARE .................................................................................................. 6
                   Table assy, propane system, port dash and helm console
 7)            UPHOLSTERY .................................................................................................................... 10
                   All uph, materials, foam, uph rails and hardware, carpet runners
 8)            TAPES AND LABELS ........................................................................................................ 12
                   Hull, interior, exterior, deck, C/B & H/T tapes and labels
 10)           ELECTRICAL ..................................................................................................................... 13
                   Wiring harness, gen. sys, air cond., int/ext lights, gauges, switches, panels
                   console & instruments, audio-visual, communication, radar/autopilot
 11)           CANVAS ............................................................................................................................... 15
                   Canvas is no longer available. Go to http://www.letastopshop.com
 12)           ENGINE AND CONTROL SYSTEMS ............................................................................. 12
                   Engine systems, shifter & control cables, steering sys, fuel sys, vent sys
 14)           PLUMBING AND FIXTURES ........................................................................................... 17
                   Bilge pump, baitwell, shower, marine head, fresh water,
                   sink/deck/c/b drain systems
 15)           MANUFACTURING SUPPLIES ....................................................................................... 19
                   Manuals, shipping materials, basic manufacturing supplies
 16)           FACTORY INSTALLED OPTIONS ................................................................................. 20

 18 )          ENGINE OPTIONS ............................................................................................................. 22
                   Engine systems & related hardware
 19)           TRAILERS ........................................................................................................................... 23




REVISED:                                                           1                                                      PUBLISHED: 5-25-93
                               COVERINGS
2309 GB 1994                    SECTION 1
 ITEM     PART      PART DESCRIPTION                     U/M   QTY.
 NO.      NUMBER
                    HULL CARPET
 *      54948          CARPET-OLYMPIC MIST             LY       1
                    LAM HULL
 *      F50-39853      GELCOAT DREAM WHITE ’92         QT       42
 *      F55-39853      DREAM WHITE PATCH PASTE         EA
 *      7220           BASECOAT WHITE                  QT       19
 *      F50-55129      SIGNATURE BLUE GELCOAT          QT       1
 *      F55-55129      SIGNATURE BLUE PATCH PASTE      EA
                    UPHOLSTERY TOTALS
 *      52149          VINYL- OLYMPIC WHITE            LY       1
 *      52151          VINYL-LIMITED GRAY              LY       1
 *      54947          VINYL-SIGNATURE BLUE            LY       1

 *      NOT SHOWN




REVISED:                           2                PUBLISHED: 5-25-93
                           HULL HARDWARE
2309 GB 1994                 SECTION 2
 ITEM     PART      PART DESCRIPTION                         U/M   QTY.
 NO.      NUMBER
                    HULL EXT HARDWARE
 1      14744          BOW EYE-3/8 X 3" UN200              EA       3
 2      50993          GARBOARD DRAIN FLANGE               EA       1
 3      50994          GARBOARD DRAIN PLUG                 EA       1
 4      2402           8 X 1 PFH SILICON BRONZE            EA       3
                    SWIM STEP/PLATFORM
 5      55554          LADDER, SWIM STEP                   EA       1
 6      53827          LABEL, BOARDING LADDER WARNING      EA       1
 *      81             X2-10128 DUR FAS BUT                EA       1
 *      82             XB-10224 DUR FAS SKT                EA       1
 *      83             BS-10370 DUR FAS STD                EA       1
 *      32244          1" BLACK NYLON WEBBING              YD       1

 *      NOT SHOWN




REVISED:                           3                    PUBLISHED: 5-25-93
                            DECK HARDWARE
2309 GB 1994                   SECTION 3
 ITEM     PART      PART DESCRIPTION                         U/M   QTY.
 NO.      NUMBER
                    DECK & INTERIOR RAILS
 *      56285          RAIL,GATE,FWDDREAM WHITE            EA       1
 1      56284          RAIL,GATE AFT/SIDE DREAM WHITE      EA       3
 2      56280          RAIL,BOW,AFT STBD DREAM WHITE       EA       1
 3      56283          RAIL,BOW,FWD,STBD DREAM WHITE       EA       1
 4      56282          RAIL,BOW,FWD,PORT                   EA       1
 5      56281          RAIL,BOW,AFT,PORT DREAM WHITE       EA       1
 *      37513          GATE LATCH                          EA       4
 *      38446          NYLON LINE & PIN F/37513            EA       4
 *      11501          3/8-16 X 1 1/2 HH SS                EA       22
 *      NOT SHOWN




REVISED:                           4                    PUBLISHED: 5-25-93
                           DECK HARDWARE
2309 GB 1994                  SECTION 3

 ITEM     PART      PART DESCRIPTION                             U/M   QTY.
 NO.      NUMBER
                    DECK HARDWARE
 1      7821           CLEAT 8" 4-HOLE CHROME UN25             EA       4
 2      31584          MOTOR WELL BOOT                         EA       2
 3      33538          MOTOR WELL BOOT REINFORCEMENT RING      EA       2
 4      35981          8"RND HATCH T-HANDLE LOCK               EA       1
 *      33890          GRAY CANVAS WATER SEAL                  FT       7
 *      56494          DODGER FWD GATE GREEN PLEX              EA       1
 *      9087           RUBR GRMT F/WDSC M25000                 EA       4
 *      8462           .194X.625X.125 BLK WASHER               EA       4
 5      13187          LIGHT POLE STORAGE CLIP UN50            EA       1
 6      54440          LIGHT ALL-AROUND 72" UN 25              EA       1
 7      56154          FUEL FILL                               EA       1
 *      34094          THRU-HULL THREADED                      EA       2
 *      34095          CAP-THRU HULL-THREADED                  EA       2
 8      32656          FUEL BARB                               EA       1
 *      NOT SHOWN




REVISED:                           5                        PUBLISHED: 5-25-93
                           DECK HARDWARE
2309 GB 1994                  SECTION 3
 ITEM     PART      PART DESCRIPTION                              U/M   QTY.
 NO.      NUMBER

                    HELM CONSOLE
 1      53761          HIDDEN HORN, DREAM WHITE 20/CS            EA       1
 2      52956          DREAM WHITE INSERT                        FT       22
 3      52996          DREAM WHITE TABLE MOLDING                 FT       22
 *      56155          WINDSCREEN F/DECK BOAT                    EA       1
 *      9087           RUBR GRMT F/WDSC M25000                   EA       5
 *      8462           .194X.625X.125 BLK WASHER                 EA       5
 4      52841          GRAB RAIL                                 EA       1
 *      54243          HINGE BUTT 2X3 CHROME                     PR       3
 5      84216          CENTER CONSOLE SEAT/HEAD HATCH            EA       1
 6      56251          LOCK FLUSH BLACK UN50                     EA       1
 7      56088          GAS SHOCK 105 POUND                       EA       2
 8      14988          FLUSH MT STUD F/HATCH ASSIST              EA       2
 9      33890          GRAY CANVAS WATER SEAL                    FT       13
 10     12293          1" GRAY NYLON WEBBING                     YD       4
 11     54951          CUPHOLDER, DUAL STACKED,GRAY (PK61)       EA       2
 12     52752          1/4 X 3/8 CLEAR VINYL TUBE                FT       8
                    HATCH ASSEMBLY
 13     84217          BAITWELL HATCH (CENTER CONSOLE)           EA       1
 14     3669           2X2 CHROME BUTT HINGE-MIN 100             EA       2
 15     36327          WHITE CATCH F/HATCH HINGE                 EA       1
 16     11160          SMALL HATCH SUPPORT W/FOOT                EA       1
                    GUNNEL
 17     50595          ETCH GUNWALE 10' NARROW                   EA       4
 18     50596          ETCH GUNWALE 15.5’NARROW                  EA       1
 19     55556          GUNNEL INSERT,BLUE                        FT       55
 20     56059          TRIM TRANSOM GB/DA/D/W                    EA       1
 21     56008          GNL CAP SQ END,DW                         EA       2
                    HULL INT ASSY HARDWARE
 22     53854          PORTA-POTTI, LOW PROFILE                 EA       1
 23     36552          WHITE TOWEL RING - TP HOLDER             EA       1
 24     12361          DOME LIGHT 5 1/2"-SLIMLINE UN24          EA       1
 25     52928          LIGHT, DREAM WHITE                       EA       2
 26     13858         WARNING LABEL-FLAM. LIQ. STORAGE          EA       4
 *      NOT SHOWN




                      DRAWINGS ON FOLLOWING PAGE




REVISED:                           6                         PUBLISHED: 5-25-93
                        DECK HARDWARE
2309 GB 1994               SECTION 3
 ITEM   PART     PART DESCRIPTION                             U/M   QTY.
 NO.    NUMBER




                 ADDITIONAL DRAWINGS ON FOLLOWING PAGE



REVISED:                        7                        PUBLISHED: 5-25-93
                        DECK HARDWARE
2309 GB 1994               SECTION 3
 ITEM   PART     PART DESCRIPTION            U/M   QTY.
 NO.    NUMBER

           26




                  19




REVISED:                        8       PUBLISHED: 5-25-93
                            DECK HARDWARE
2309 GB 1994                   SECTION 3
 ITEM     PART       PART DESCRIPTION                           U/M   QTY.
 NO.      NUMBER

                     TABLE ASSEMBLY
     1   13156          ROUND TABLE SUPPORT UN30               EA       1
     2   39729          30" TABLE LEG W/THREADS & FLANGE       EA       1
     3   52956          DREAM WHITE INSERT                     FT       10
     4   52996          DREAM WHITE TABLE MOLDING              FT       10
     5   84215          LOUNGE TABLE TOP                       EA       1
     6   39730          TABLE BASE W/STUD                      EA       1
     7   52571          TABLE BASE PLUG                        EA       2
     8   39819          TABLE SUPPORT CLIP                     PR       1
 *       NOT SHOWN




REVISED:                            9                      PUBLISHED: 5-25-93
                                  UPHOLSTERY
2309 GB 1994                       SECTION 7
 ITEM    PART           PART DESCRIPTION                                U/M   QTY.
 NO.     NUMBER

  1     84221           LOUNGE/SETTEE CUSHION 1                        EA       1
  2     84222           LOUNGE/SETTEE CUSHION 2                        EA       1
  3     84223           LOUNGE/SETTEE CUSHION 3                        EA       1
  4     84224           LOUNGE/SETTEE BACK 1                           EA       1
        56108               RAIL CUSHION BACK VAC-FORM                 EA       1
  5     84225           LOUNGE/SETTEE BACK 2                           EA       1
  6     84226           SETTEE FILLER CUSHION #1                       EA       1
  *     55692               CLEAT,SEAT 4" UN250                        EA       1
  *     35948               GUTTER TRIM VINYL                          FT       1
  7     84227           SETTEE FILLER CUSHION #2                       EA       1
  8     84228           SETTEE FILLER CUSHION #3                       EA       1
  9     84230           HELM SEAT BACK                                 EA       1
  10    84229           HELM SEAT CUSHION                              EA       1
                        HELM SEAT HARDWARE
  11    56407               HELM SEAT DOUBLESLIDER (20)                EA       1
  12    56337               BRACE SEAT BACK 90 DEGREES                 EA       3
  13    84231           CONSOLE SEAT CUSHION                           EA       1
  14    84232           CONSOLE SEAT BACK                              EA       1
  15    32642           SQ FLUSH KNGPN BS SS 7X7 (20)                  EA       2
  16    54443           BACKING PLATE F/32642-35723                    EA       2
  17    32895           PIN-TYPE SEAT MNTS (20)                        EA       2
  18    54821           SEATS FISHING PLASTIC                          EA       2
  19    33933           SEAT POST EXT 13" (20)                         EA       2
  *     54909           LABEL,CASTING SEAT                             EA       2
        84220           FISHING SEAT ASSY                              EA       2
  20    84218               FISHING SEAT CUSHION                       EA       2
  21    84219               FISHING SEAT BACK                          EA       2
  *     56347           POTTY CURTAIN GB,GC                            EA       2
                        MISC. UPHOLSTERY HARDWARE
  *     81                  X2-10128 DUR FAS BUT                       EA       2
  *     82                  XB-10224 DUR FAS SKT                       EA       2
  *     83                  BS-10370 DUR FAS STD                       EA       2
  *     86                  XB-10393-12 DUR FAS STUD                   C        1
  *     11563               SMALL BASE CANVAS STUD                     C        1


  *     NOT SHOWN




                        DRAWINGS ON FOLLOWING PAGE




 NOTE:FOR UPHOLSTERY SKINS ADD A -1 TO THE PART NUMBER.(EXAMPLE 84221-1.)


REVISED:                                10                         PUBLISHED: 5-25-93
                           UPHOLSTERY
2309 GB 1994                SECTION 7

 ITEM   PART     PART DESCRIPTION            U/M   QTY.
 NO.    NUMBER




REVISED:                        11      PUBLISHED: 5-25-93
                          TAPES AND LABELS
2309 GB 1994                 SECTION 8
 ITEM    PART       PART DESCRIPTION                             U/M   QTY.
 NO.     NUMBER
                    HULL INT LABELS
 *      13858          WARNING LABEL-FLAM. LIQ. STORAGE         EA       4
 *      48034          USM SUBASSY QUALITY DECAL                EA       1
 *      39331          GARBAGE DISCHARGE PLACARDS               EA       1
 *      3885-A         BATT INSTALLATION/COMPL LABEL            EA       1
                    HULL EXT TAPES & LABELS
 1      56156          LOGO RENDEZVOUS 94                       EA       2
                    DECK TAPES & LABELS
 2      56024          STRIPE, DECK                             FT       50
 *      39424          PROPELLOR WARNING LABEL                  EA       2
 3      32220          FUEL WARNING LABEL-OUTBOARD              EA       1
 3      32219          GAS FUEL WARNING LABEL-I/O & INBRD       EA       1
 4      38895          DO NOT PRE-MIX OIL LABEL                 EA       1
 5      55662          LABEL,USM THANKS/5YEAR/NMMA CLEAR        EA       1
 6      53827          LABEL, BOARDING LADDER WARNING           EA       1
 *      51508          155 MAX H.P. LABEL                       EA       1
 *      NOT SHOWN




REVISED:                          12                        PUBLISHED: 5-25-93
                               ELECTRICAL
2309 GB 1994                    SECTION 10
 ITEM     PART      PART DESCRIPTION                                   U/M   QTY.
 NO.      NUMBER
                    BOAT ELEC WIRING
 *      55552          HARNESS, ENGINE/BILGE (2209GB)                 EA      1
                           MAIN BODY OF HARNESS
 *      6164                    SPEEDO HOSE .28ODX.16ID               FT      27
                           MISC. WIRE ASSY
 *      6333                    FUSE 30 AMP (AGC)                     EA      1
 *      55551-A        DASH/HARNESS ASSEMBLY (2209GB)                 EA      1
                           FUSE BLOCK
 *      14789                   14 PLACE FUSEBLOCK/AUTO STYLE FUSES   EA      1
 *      31264                   3 AMP FUSE #P-3087                    EA      1
 *      31266                   7.5 AMP FUSE #P-3087                  EA      1
 *      31267                   10 AMP FUSE #P-3087                   EA      8
                           GAUGE PANEL
 1      57435                   SPEEDOMETER                           EA      1
 2      57438                   FUEL LEVEL                            EA      1
 3      55451                   PANEL BLANK GAUGE/SWITCH              EA      1
                           SWITCH PANEL
 6      50150                   OUTBOARD IGNITION SWITCH              EA      1
 7      10893                   SWITCH-SPST OFF-ON                    EA      4
 8      10894                   SWITCH SPST-OFF(ON) (HORN)            EA      1
 9      10896                   SWITCH-SPDT ON-ON                     EA      1
 10     10994          8 X 3/4 PPH BLK OX/SS                          EA      8
                    INTERIOR LIGHTS
 *      12361          DOME LIGHT 5 1/2"-SLIMLINE UN24                EA      1
                    EXTERIOR LIGHTS
 *      52928          LIGHT, DREAM WHITE                             EA      2
                    NAV & ANCHOR LIGHTS
 *      54440          LIGHT ALL-AROUND 72" UN 25                     EA      1
 *      13187          LIGHT POLE STORAGE CLIP UN50                   EA      1
 *      316            BOW LITE MICRO MINI M50                        EA      1
                    AUDIO VISUAL EQUIPMENT
 *      9622           AM/FM STEREO CASS-UN6                          EA      1
 *      51109          STEREO COVER - BLACK                           EA      1
 *      55431          SPEAKER, BLACK                                 PR      1
 *      10994          8 X 3/4 PPH BLK OX/SS                          EA      12
 *      NOT SHOWN




                       DRAWING ON FOLLOWING PAGE.




REVISED:                             13                          PUBLISHED: 5-25-93
                           ELECTRICAL
2309 GB 1994
                            SECTION 10
 ITEM   PART     PART DESCRIPTION             U/M   QTY.
 NO.    NUMBER




REVISED:                       14        PUBLISHED: 5-25-93
                                CANVAS
2309 GB 1994                   SECTION 11
 ITEM     PART      PART DESCRIPTION                                 U/M   QTY.
 NO.      NUMBER
                    CANVAS ASSEMBLY
 *      56347         POTTY CURTAIN GB,GC                          EA       1
                         MISC TTOP CANVAS ASSY’S
 *      56346               GEN LITE II-WHITE 80LY/RL              LY       4
 *      52252               PASKEL ZIPPER CHAIN                    YD       2
 *      52254               PASKEL ZIPPER SLIDE-WHITE PLASTIC      EA       1
 *      56326         POTTY CURTAIN SUPPORT GB,GC                  EA       1
                         MISC TTOP CANVAS ASSY’S
 *      417                 END EYES 7/8 INCH                      EA       2
 *      14755               ANGLED DECK HNGE BLK                   EA       3
 *      32222               QUICK RELEASE PIN                      EA       3
 *      12293               1" GRAY NYLON WEBBING                  FT       1
 *      56345               3/4 INSIDE EYE END                     EA       1
 *      52964               3/4" INSIDE TARP SUPPORTER             EA       1
 *      81                  X2-10128 DUR FAS BUT                   EA       1
 *      82                  XB-10224 DUR FAS SKT                   EA       1
 *      86                  XB-10393-12 DUR FAS STUD               EA       1
 *      13187               LIGHT POLE STORAGE CLIP UN50           EA       1
 *      NOT SHOWN




REVISED:                            15                          PUBLISHED: 5-25-93
                    ENGINE AND CONTROL SYSTEMS
2309 GB 1994                 SECTION 12
 ITEM     PART      PART DESCRIPTION                          U/M   QTY.
 NO.      NUMBER
                    STEERING SYSTEM
 *      55531          STEERING WHEEL,PUTTY,E.P., UN60      EA       1
 *      11958          STEERING HELM ASSY                   EA       1
 *      11959          90 DEG BEZEL KIT                     EA       1
 *      11962          FRICTION KNOB                        EA       1
                    ENGINE FUEL SYSTEM
 *      56154          GAS FILL/VENT COMBO (PK 50)          EA       1
 *      625            1-1/2FUEL FILL,1 1/2"-50'/RL         FT       3
 *      55368          FUEL TANK, 48 GALLON, PLASTIC        EA       1
 *      623            HOSE,FUEL VENT,5/8"-250'/RL          FT       6
 *      624            HOSE,FUEL FEED,3/8"-250'/RL          FT       3
 *      32656          3/8"-5/16" FUEL CONNECTOR            EA       1
 *      9688           CAP VINYL 3/8" BLACK                 EA       1
 *      33890          GRAY CANVAS WATER SEAL               FT       4
 *      NOT SHOWN




REVISED:                            16                   PUBLISHED: 5-25-93
                       PLUMBING AND FIXTURES
2309 GB 1994                SECTION 14
 ITEM     PART      PART DESCRIPTION                              U/M   QTY.
 NO.      NUMBER
                    BILGE PUMP SYSTEM - AFT
 1      12528          FLOAT SWITCH                             EA       1
 2      55608          500 GPH BILGE PUMP                       EA       1
 *      36656          SECONDARY OVERCURR.PROTECTION LABEL      EA       1
 3      55609          3/4 BLACK BILGE HOSE                     FT       4
 *      708            THRU HULL PLAS 3/4"                      EA       1
                    BAITWELL AERATOR SYSTEM
 4      53157          HIGH SPEED PICK-UP                       EA       1
 5      14486          3/4" BRZN THRU HULL CONN                 EA       1
 6      14791          3/4" SEACOCK                             EA       1
 7      51065          3/4" BRONZE ELBOW                        EA       1
 8      8893           3/4" HARDWALL WATER HOSE                 FT       1
 *      31839          90 DEG AREATOR VALVE                     EA       1
 10     36263          LIVWLL PUMP/ADPTR COMBO                  EA       1
 11     1115           SFTWL H2O HOSE 3/4"                      FT       10
 *      37798          LIVE WELL PICKUP LABEL                   EA       1
 12     57924          LIVEWELL 66 QT BLACK                     EA       1
                    BAITWELL DRAIN SYSTEM
 13     14779          3/4" X 1" M ADP REDUCER                  EA       1
 *      14778          1.75OD X 1.3ID X 3/16" GASKET            EA       1
 14     32310          2 1/2X1.38"X1/8 WASHER                   EA       1
 15     9011           1 90D PL IN F ADP                        EA       1
 16     14565          3/4" STREET L 90 DEG                     EA       1
 17     227            3/4"IPS CLASS 200 PVC PIPE               FT       1
 *      14780          1"ID X 1-1/2"OD GRY HOSE                 FT       4
 *      6637           THRU HULL PLAS 1"                        EA       1
                    DECK DRAIN SYSTEM
 18     8492           THRU-HULL,REV FLANGE 1 1/2"              EA       5
 19     13193          ADAPTER,FEMALE,NYLON 1.5" 90 DEG         EA       5
 20     1300           DRAIN HOSE 1.5" WHITE VINYL              FT       9
 21     709            THRUHULL PLAS 1.5"                       EA       5

 *      NOT SHOWN




                      DRAWINGS ON FOLLOWING PAGE




REVISED:                           17                        PUBLISHED: 5-25-93
                    PLUMBING AND FIXTURES
2309 GB 1994             SECTION 14
 ITEM   PART     PART DESCRIPTION                U/M   QTY.
 NO.    NUMBER




REVISED:                       18           PUBLISHED: 5-25-93
                      MANUFACTURING SUPPLIES
2309 GB 1994
                            SECTION 15
 ITEM     PART     PART DESCRIPTION                        U/M   QTY.
 NO.      NUMBER
 *      52079        NAUTOLEX VINYL CARE & CLEANING      EA       1
 *      56896        RENDEZVOUS '94 OWNERS MANUAL        EA       1
 *   NOT SHOWN




REVISED:                          19                  PUBLISHED: 5-25-93
                    FACTORY INSTALLED OPTIONS
2309 GB 1994               SECTION 16
 ITEM     PART     PART DESCRIPTION                               U/M   QTY.
 NO.      NUMBER
                   BIMINI TOP WITH BOOT
                      CANVAS ASSEMBLY (LIMINTED GREY)
 *      56324            BIMINI TOP                              EA      1
 *      56325            BIMINI BOOT 2309GB                      EA      1
 *      56323            BIMINI TOP BOW ASSY GB                  EA      1
 1      56323-A             # 1 BOW                              EA      1
 2      56263-B             # 2 BOW                              EA      1
 3      56263-C             # 3 BOW                              EA      1
 4      56263-D             # 4 BOW                              EA      1
 5      56263-E             AFT BRACE                            EA      2
 6      56263-F             FWD BRACE                            EA      2
                         MISC. CANVAS HARDWARE
 7      55697                TOP SLIDE/CAP ASSY 1"SS             EA      8
 8      55695                ANGLED DECK HINGE/CAP ASSY-1"W/PI   EA      4
 9      55698                90DG DECK HINGE/CAP ASSY 1"SS W/P   EA      4
 10     53093                RETAINING STRAP (GRAY)              EA      2
 *      12293                   1" GRAY NYLON WEBBING            FT
 *      81                      X2-10128 DUR FAS BUT             EA      1
 *      82                      XB-10224 DUR FAS SKT             EA      1
 *      83                      BS-10370 DUR FAS STD             EA      1
 *      84                      BS-10412 DUR FAS EYE             EA      1
 *    N OT SHOWN




REVISED:                          20                         PUBLISHED: 5-25-93
                     FACTORY INSTALLED OPTIONS
2309 GB 1994                SECTION 16
 ITEM    PART       PART DESCRIPTION                                U/M   QTY.
 NO.     NUMBER

                    CANADA EXPORT (O/B ENGINE MOD. KIT)
                      ENGINE SYSTEMS
  *     7914             SPARK PLUG F/CANADIAN XPORT (FORCE)       EA       5

                    FUEL TANK MODIFICATION (JAPAN)
                       ENGINE FUEL SYSTEM
  *     55529             50 GAL FUEL TANK ALUM                    EA       1


                    CRUISE PACK
                       REMOVEABLE CARPET RUNNERS
  *     56286             CRP’T RUNNER KIT- GB OLY MIST            KT       1
  *     56286-1              FWD BOW                               EA       1
  *     56186-2              PORT SIDE                             EA       1
  *     56186-3              STARBOARD SIDE                        EA       1
  *     56186-4              STARBORAD AFT                         EA       1
  *     56186-5              HELM FOOTREST                         EA       1
  *     56186-6              AFT PORT CASTING SEAT                 EA       1
  *     56186-7              HEAD FLOOR                            EA       1
  *     54948             CARPET-OLYMPIC MIST                      LY       8
  *     11563             SMALL BASE CANVAS STUD                   C        1
  *     81                X2-10128 DUR FAS BUT                     EA       62
  *     82                XB-10224 DUR FAS SKT                     EA       62
  *     53713             BINDING - GRAY                           LY       30
  *     84257       FORWARD DECK CUSHION,DECK BOAT                 EA       1
  *     52927             SCOOTGUARD 6' X 100' GRAY                LY       1
  *     53959             CAP—FASTSNAP                             EA       2
  *     53957             SOCKET—FASNAP                            EA       2
  *     81                X2-10128 DUR FAS BUT                     EA       2
  *     82                XB-10224 DUR FAS SKT                     EA       2
  *     86                XB-10393-12 DUR FAS STUD                 EA       2
  *     87                XB-10393-20 DUR FAS STUD                 EA       2

  *     NOT SHOWN




REVISED:                            21                         PUBLISHED: 5-25-93
                            ENGINE OPTIONS
2309 GB 1994                  SECTION 18
 ITEM    PART       PART DESCRIPTION                                 U/M   QTY.
 NO.     NUMBER

                    150 HP MERCURY OUTBOARD ENGINE SS
                        ENGINE SYSTEMS
  *     38858              150 HP MERC O/B 20" SS (150L)            EA       1
  *     54980              PROP 15 3/4"X 15" MIRAGE                 EA       1
  *     38335              VENT SLOT PLUG (F/LASER II PROP)         EA       1
  *     33529              O/B OVERHEAT ALARM BUZZER (MIN35)        EA       1
                        SHIFTER & CONTROL CABLE
  *     33673              SHIFTER TOP MOUNT MERC                   EA       1
  *     55319              CABLE, 21' CONTROL                       EA       1
  *     55319              CABLE, 21' CONTROL                       EA       1
                        ENGINE FUEL SYSTEM
  *     32219              GAS FUEL WARNING LABEL-I/O & INBRD       EA       1
  *     38895              DO NOT PRE-MIX OIL LABEL                 EA       1


                    150 HP MARINER OUTBOARD SS
                        ENGINE SYSTEMS
  *     54718              150 ELPT MARINER O/B                     EA       1
  *     54980              PROP 15 3/4"X 15" MIRAGE                 EA       1
  *     33529              O/B OVERHEAT ALARM BUZZER (MIN35)        EA       1
                        SHIFTER & CONTROL CABLE
  *     33673              SHIFTER TOP MOUNT MERC                   EA       1
  *     55319              CABLE, 21' CONTROL                       EA       1
  *     55319              CABLE, 21' CONTROL                       EA       1
                        ENGINE FUEL SYSTEM
  *     32219              GAS FUEL WARNING LABEL-I/O & INBRD       EA       1
  *     38895              DO NOT PRE-MIX OIL LABEL                 EA       1

                    120 HP FORCE OUTBOARD ENGINE SS
                        ENGINE SYSTEMS
  *     55576              120 HP FORCE OB 20"                      EA       1
  *     56505              14 X 13 PROP 3 BLADES                    EA       1
  *     33529              O/B OVERHEAT ALARM BUZZER (MIN35)        EA       1
                        SHIFTER & CONTROL CABLE
  *     33673              SHIFTER TOP MOUNT MERC                   EA       1
  *     55319              CABLE, 21' CONTROL                       EA       1
  *     55319              CABLE, 21' CONTROL                       EA       1
                        ENGINE FUEL SYSTEM
  *     32220              FUEL WARNING LABEL-OUTBOARD              EA       1
  *     NOT SHOWN




REVISED:                           22                           PUBLISHED: 5-25-93
                                   TRAILERS
2309 GB 1994                      SECTION 19
 ITEM    PART       PART DESCRIPTION                                   U/M   QTY.
 NO.     NUMBER
                    22' ESCORT T/A GALV/WELDED TRAILER
                        TRAILER
  *     WB22GAB-R          TRLR,22’DECK BOAT(GALV.)                   EA       1
                              FRAME ASSEMBLY
  *     C16400-Z               ASSY,FRAME,WB22(GALV)STD.STEP          EA       1
                                FRAME ASSEMBLY
  *     16400-Z                  FRAME,WB22(GALV)                     EA       1
                                FENDER SUB-ASSEMBLY
  *     16523-Z                  STEP,STD-LG,LHF,GALV                 EA       2
  *     16524-Z                  STEP,STD-LG,RHF,GALV                 EA       2
  *     33080                    1/2-13 X 3 1/2 HH CAP SCREW,         EA       4
  *     15385                    1/2 FLAT WASHER 1 3/8 OD             EA       4
  *     15379                    1/2 LOCK WASHER                      EA       4
  *     15372                    1/2 HEX NUT                          EA       4
  *     15385                    1/2 FLAT WASHER 1 3/8 OD             EA       4
                                LIGHTING SYSTEM
  *     15233                    WIRE HARNESS 32'                     EA       1
  *     50783-Z                  TAIL LIGHT BRACKET GALV              EA       2
  *     15298                    #10-24X1" P. WAFER HD TEK SCR        EA       4
  *     15153                    TAIL LIGHT(WESBAR LH)                EA       1
  *     15252                    STEEL LICENSE PLATE BRKT.            EA       1
  *     15154                    TAIL LIGHT(WESBAR RH)                EA       1
  *     15645                    1/4" TOOTH LOCK WASH                 EA       4
  *     15240                    WIRE GROMMET FOR TRAILERS            EA       2
  *     15229                    RED (3) LIGHT BAR (60" PIG T)        EA       1
  *     15298                    #10-24X1" P. WAFER HD TEK SCR        EA       2
  *     15240                    WIRE GROMMET FOR TRAILERS            EA       1
  *     15619                    LIGHT,RED CLEARANCE (SS/BLK B        EA       2
  *     15620                    LIGHT,AMBER CLEARANCE(SS/BLK         EA       2
  *     15645                    1/4" TOOTH LOCK WASH                 EA       4
  *     15368                    1/4 HEX NUT                          EA       4
  *     15237                    WIRE CONNECTOR - 3M564 SCOTCH        EA       4
  *     15163                    AMBER LIGHT (SLANT)                  EA       2
  *     15645                    1/4" TOOTH LOCK WASH                 EA       2
  *     15237                    WIRE CONNECTOR - 3M564 SCOTCH        EA       2
  *     15240                    WIRE GROMMET FOR TRAILERS            EA       5
  *     15239                    WIRE/BRAKE LINE GROMMET              EA       2
  *     1316                     16-14 GA #10 RING-LP                 EA       1
  *     15645                    1/4" TOOTH LOCK WASH                 EA       1
  *     15298                    #10-24X1" P. WAFER HD TEK SCR        EA       1
  *     15719                    TUBE CAP (2"X4"X3/16"WALL)           EA       2
  *     16152                    REFLECTOR,RED F/16109                EA       2
  *     15372                    1/2 HEX NUT                          EA       1
  *     16160                  TONGUE JACK,PIVOT(NO HRDWARE)          EA       1
  *     16173                  U-BOLT, 3/8 X 4.44 X 3                 EA       2
  *     15348                  3/8" CENTER LOCK NUT-ZINC PLTD 1       EA       4
  *     NOT SHOWN


                      CONTINUED ON FOLLOWING PAGE.




REVISED:                            23                            PUBLISHED: 5-25-93
                               TRAILERS
2309 GB 1994                  SECTION 19
 ITEM     PART      PART DESCRIPTION                              U/M   QTY.
 NO.      NUMBER
                            TONGUE SUB-ASSEMBLY
 *      15156                COUPLER/HYD ACTUATOR                EA      1
 *      15356                1/2 X 1 HEX HEAD BOLT               EA      2
 *      15379                1/2 LOCK WASHER                     EA      2
 *      15372                1/2 HEX NUT                         EA      2
 *      15360                1/2 X 4 HEX HEAD BOLT               EA      1
 *      15379                1/2 LOCK WASHER                     EA      1
 *      15372                1/2 HEX NUT                         EA      1
 *      15509                SAFETY CHAIN, TONGUE, 5/16X26 LIN   EA      2
 *      15362                1/2 X 4 1/2 HEX HEAD BOLT           EA      1
 *      15379                1/2 LOCK WASHER                     EA      2
 *      15349                1/2" CENTER “LOCK” NUT ZN PLATED    EA      1
                            BOWSTAND/WINCH SUB-ASSY
 *      A16540-Z             ASSY,WINCH POST,HVY.DUTY(GALV.)     EA      1
 *      16540-Z                WINCH POST,HVY.DUTY(GALV)         EA      1
 *      50782                  TUBE CAP (3" X 4")                EA      1
 *      15260                ESCORT TRAILER GENERAL INFO STICK   EA      1
 *      50756                U-BOLT 3/8 X 3 7/16 X 5             EA      2
 *      15377                3/8 LOCK WASHER                     EA      4
 *      15383                3/8 FLAT WASHER 1 OD                EA      4
 *      15370                3/8 HEX NUT                         EA      4
 *      A16541-Z             ASSY,WINCH MNT,HVY.DUTY(GALV.)      EA      1
 *      16541-Z                WINCH MOUNT,HVY.DUTY (GALV.)      EA      1
 *      15247                  BOW SAFETY CHAIN                  EA      1
 *      15151                   WINCH ROPE PROTECTOR-BLK UHMW    EA      1
 *      15654                  3/8X1 1/2 HEX BOLT GR5 PLTD       EA      1
 *      15383                  3/8 FLAT WASHER 1 OD              EA      2
 *      15377                  3/8 LOCK WASHER                   EA      1
 *      15370                  3/8 HEX NUT                       EA      1
 *      15720                  BOW ROLLER,3"(CLEAR)              EA      1
 *      15721                  END CAP, 3" (CLEAR)               EA      2
 *      15385                  1/2 FLAT WASHER 1 3/8 OD          EA      2
 *      15349                  1/2" CENTER “LOCK” NUT ZN PLA     EA      1
 *      15162                WINCH, 2500 LB (8" HANDLE)          EA      1
 *      15222                WINCH LINE 3/16" GALV W/HOOK        EA      1
 *      15352                3/8 X 1 HEX HEAD BOLT               EA      2
 *      15383                3/8 FLAT WASHER 1 OD                EA      1
 *      15377                3/8 LOCK WASHER                     EA      2
 *      15370                3/8 HEX NUT                         EA      2
 *      50756                U-BOLT 3/8 X 3 7/16 X 5             EA      2
 *      15377                3/8 LOCK WASHER                     EA      4
 *      15370                3/8 HEX NUT                         EA      4
 *      15383                3/8 FLAT WASHER 1 OD                EA      4
 *      NOT SHOWN




                      CONTINUED ON FOLLOWING PAGE


REVISED:                          24                         PUBLISHED: 5-25-93
                               TRAILERS
2309 GB 1994                  SECTION 19
 ITEM     PART      PART DESCRIPTION                              U/M   QTY.
 NO.      NUMBER
                            UNDERCARRIAGE SUB-ASSY
 *      15275                SPRING EQUALIZER BAR-ZINC           EA      2
 *      15277                SPRING PIVOT BUSHING, RUBBER        EA      2
 *      15296-Z              BRAKELINE BRACKET,GALV.             EA      1
 *      15217                SPRING (3@.360) UNDER AXLE (YELLO   EA      4
 *      15208                SPRING BUSHING, NYLON               EA      8
 *      15206                SPRING BUSHING, STEEL               EA      8
 *      15459                9/16" X 3 1/2" HH BOLT              EA      8
 *      15380                9/16 LOCK WASHER                    EA      8
 *      15342                9/16" CENTER “LOCK” NUT ZN PLATED   EA      8
 *      A50744-Z             AXLE ASSY, 4" WT/SC (BRAKES,GALV)   EA      2
 *      50743-Z                AXLE 4"WT GALV W/O HUBS           EA      1
 *      15914                  HUB/DRUM - 10" (1850LB)           EA      2
 *      15907                  BEARING (1.38)                    EA      2
 *      15908                  BEARING (1.06)                    EA      2
 *      15905                  SEAL (1.72)                       EA      2
 *      15909                  DUST CAP (STD)                    EA      2
 *      15902                  COTTER PIN (SPINDLE)              EA      2
 *      15903                  WASHER (1.06 SPNDL)               EA      2
 *      15910                  NUT (SPINDLE)                     EA      2
 *      15915                  BRAKE ASSY - 10" (RH)             EA      1
 *      15916                  BRAKE ASSY - 10" (LH)             EA      1
 *      16228                  BRAKELINE (78 1/4")               EA      1
 *      16225                  BRAKELINE (12")                   EA      1
 *      16233                  UNION TEE,BRAKELINE               EA      1
 *      15799-Z              5-HOLE PLATE-GALV                   EA      4
 *      15660                U-BOLT1/2 X 2 7/8 X 4 1/2           EA      8
 *      15379                1/2 LOCK WASHER                     EA      16
 *      15349                1/2" CENTER “LOCK” NUT ZN PLATED    EA      16
 *      15347                LUG NUT-1/2-20                      EA      20
                            WHEELS AND TIRES
 *      16014                B78 X 13C BSW/GALV (SPOKE)          EA      4
                            FENDER SUB-ASSEMBLY
 *      16052-Z              FENDER,9"X66" T,22WA(GALV)          EA      2
 *      15351                5/16 X 1 HEX HEAD BOLT              EA      8
 *      15382                5/16 FLAT WASHER 7/8 OD             EA      8
 *      15376                5/16 LOCK WASHER                    EA      8
 *      15369                5/16 HEX NUT                        EA      8
 *      NOT SHOWN




                      CONTINUED ON FOLLOWING PAGE




REVISED:                           25                        PUBLISHED: 5-25-93
                                TRAILERS
2309 GB 1994                   SECTION 19
 ITEM     PART      PART DESCRIPTION                                 U/M   QTY.
 NO.      NUMBER
                            BUNK SUB-ASSEMBLY
 *      53872                CARPET- COVE GRAY 12'                 SY       5
 *      15276                TRAILER BUNK LBR, 2X8X8'-TREATED      BF       11
 *      53872                CARPET- COVE GRAY 12'                 SY       2
 *      16401-Z              AFT BUNK SUPPORT,LEFT-WB22(GALV)      EA       1
 *      16402-Z              AFT BUNK SUPPORT,RT-WB22(GALV)        EA       1
 *      16403-Z              FWD BUNK SUPPORT-WB22(GALV)           EA       2
 *      50756                U-BOLT 3/8 X 3 7/16 X 5               EA       8
 *      15377                3/8 LOCK WASHER                       EA       16
 *      15383                3/8 FLAT WASHER 1 OD                  EA       16
 *      15370                3/8 HEX NUT                           EA       16
                            LIGHTING SYSTEM
 *      15232-P              TRUNK CONNECTOR PIGTAIL               EA       1
                            BRAKE SYSTEM
 *      16231                BRAKE HOSE (18")                      EA       1
 *      36719                3/8 ID X 9/16 OD CLR VINYL TUBE       FT       1
 *      15554                UNION TEE WITH BRKT                   EA       1
 *      16231                BRAKE HOSE (18")                      EA       2
 *      15375                1/4 LOCK WASHER                       EA       1
 *      15368                1/4 HEX NUT                           EA       1
 *      NOT SHOWN




REVISED:                          26                            PUBLISHED: 5-25-93
                                TRAILERS
2309 GB 1994                   SECTION 19
 ITEM    PART       PART DESCRIPTION                               U/M   QTY.
 NO.     NUMBER
                    22' ESCORT T/A PAINTED/WELDED TRLR
 *   WB22PAB-R             TRLR,22’DECK BOAT(D.WHITE)             EA      1
 *   C16400-W                  ASSY,FRAME,WB22(D.WHITE)STD.STEP   EA      1
 *   16400-W                     FRAME,WB22(D.WHITE)              EA      1
 *   15466                       NON-SKID STEP PAD 5.2X7"         EA      1
                                FENDER SUB-ASSEMBLY
 *   16523-W                     STEP,STD-LRG,LHF(D.WHITE)        EA      2
 *   16524-W                     STEP,STD-LRG,RHF(D.WHITE)        EA      2
 *   15465                       NON-SKID STEP PAD (2 3/4 X 7)    EA      4
 *   33080                       1/2-13 X 3 1/2 HH CAP SCREW,     EA      4
 *   15385                       1/2 FLAT WASHER 1 3/8 OD         EA      4
 *   15379                       1/2 LOCK WASHER                  EA      4
 *   15372                       1/2 HEX NUT                      EA      4
 *   15385                       1/2 FLAT WASHER 1 3/8 OD         EA      4
 *   15298                       #10-24X1" P. WAFER HD TEK SCR    EA      4
                                LIGHTING SYSTEM
 *   15233                       WIRE HARNESS 32'                 EA      1
 *   50783-Z                     TAIL LIGHT BRACKET GALV          EA      2
 *   15298                       #10-24X1" P. WAFER HD TEK SCR    EA      4
 *   15153                       TAIL LIGHT(WESBAR LH)            EA      1
 *   15252                       STEEL LICENSE PLATE BRKT.        EA      1
 *   15154                       TAIL LIGHT(WESBAR RH)            EA      1
 *   15645                       1/4" TOOTH LOCK WASH             EA      4
 *   15240                       WIRE GROMMET FOR TRAILERS        EA      2
 *   15229                       RED (3) LIGHT BAR (60" PIG T)    EA      1
 *   15298                       #10-24X1" P. WAFER HD TEK SCR    EA      2
 *   15240                       WIRE GROMMET FOR TRAILERS        EA      1
 *   15619                       LIGHT,RED CLEARANCE (SS/BLK B    EA      2
 *   15620                       LIGHT,AMBER CLEARANCE(SS/BLK     EA      2
 *   15645                       1/4" TOOTH LOCK WASH             EA      4
 *   15368                       1/4 HEX NUT                      EA      4
 *   15237                       WIRE CONNECTOR - 3M564 SCOTCH    EA      4
 *   15163                       AMBER LIGHT (SLANT)              EA      2
 *   15645                       1/4" TOOTH LOCK WASH             EA      2
 *   15237                       WIRE CONNECTOR - 3M564 SCOTCH    EA      2
 *   15240                       WIRE GROMMET FOR TRAILERS        EA      5
 *   15239                       WIRE/BRAKE LINE GROMMET          EA      2
 *   1316                        16-14 GA #10 RING-LP             EA      1
 *   15645                       1/4" TOOTH LOCK WASH             EA      1
 *   15298                       #10-24X1" P. WAFER HD TEK SCR    EA      1
 *   15719                       TUBE CAP (2"X4"X3/16"WALL)       EA      2
 *   16152                       REFLECTOR,RED F/16109            EA      2
 *   15362                       1/2 X 4 1/2 HEX HEAD BOLT        EA      1
 *   15372                       1/2 HEX NUT                      EA      1
 *   16160                     TONGUE JACK,PIVOT(NO HRDWARE)      EA      1
 *   16173                     U-BOLT, 3/8 X 4.44 X 3             EA      2
 *   15348                     3/8" CENTER LOCK NUT-ZINC PLTD 1   EA      4

 *      NOT SHOWN
                       CONTINUED ON FOLLOWING PAGE




REVISED:                            27                        PUBLISHED: 5-25-93
                               TRAILERS
2309 GB 1994                  SECTION 19
 ITEM     PART      PART DESCRIPTION                              U/M   QTY.
 NO.      NUMBER
                            TONGUE SUB-ASSEMBLY
 *      15156                COUPLER/HYD ACTUATOR                EA      1
 *      15356                1/2 X 1 HEX HEAD BOLT               EA      2
 *      15379                1/2 LOCK WASHER                     EA      2
 *      15372                1/2 HEX NUT                         EA      2
 *      15360                1/2 X 4 HEX HEAD BOLT               EA      1
 *      15379                1/2 LOCK WASHER                     EA      1
 *      15372                1/2 HEX NUT                         EA      1
 *      15509                SAFETY CHAIN, TONGUE, 5/16X26 LIN   EA      2
 *      15362                1/2 X 4 1/2 HEX HEAD BOLT           EA      1
 *      15379                1/2 LOCK WASHER                     EA      2
 *      15349                1/2" CENTER “LOCK” NUT ZN PLATED    EA      1
                            BOWSTAND/WINCH SUB-ASSY
 *      A16540-W             ASSY,WINCH POST,HVY DUTY(D.WHITE)   EA      1
 *      16540-W                WINCH POST,HVY.DUTY(DREAM WHI     EA      1
 *      50782                  TUBE CAP (3" X 4")                EA      1
 *      15260                ESCORT TRAILER GENERAL INFO STICK   EA      1
 *      50756                U-BOLT 3/8 X 3 7/16 X 5             EA      2
 *      15377                3/8 LOCK WASHER                     EA      4
 *      15383                3/8 FLAT WASHER 1 OD                EA      4
 *      15370                3/8 HEX NUT                         EA      4
 *      A16541-W             ASSY,WINCH MNT,HVY DUTY(D.WHITE)    EA      1
                              BOWSTAND/WINCH SUB-ASSY
 *      16541-W                WINCH MNT,HVY.DUTY(DREAM WHIT     EA      1
 *      15247                  BOW SAFETY CHAIN                  EA      1
 *      15151                   WINCH ROPE PROTECTOR-BLK UHMW    EA      1
 *      15654                  3/8X1 1/2 HEX BOLT GR5 PLTD       EA      1
 *      15383                  3/8 FLAT WASHER 1 OD              EA      2
 *      15377                  3/8 LOCK WASHER                   EA      1
 *      15370                  3/8 HEX NUT                       EA      1
 *      15720                  BOW ROLLER,3"(CLEAR)              EA      1
 *      15721                  END CAP, 3" (CLEAR)               EA      2
 *      15385                  1/2 FLAT WASHER 1 3/8 OD          EA      2
 *      15349                  1/2" CENTER “LOCK” NUT ZN PLA     EA      1
 *      15162                WINCH, 2500 LB (8" HANDLE)          EA      1
 *      15222                WINCH LINE 3/16" GALV W/HOOK        EA      1
 *      15352                3/8 X 1 HEX HEAD BOLT               EA      2
 *      15383                3/8 FLAT WASHER 1 OD                EA      1
 *      15377                3/8 LOCK WASHER                     EA      2
 *      15370                3/8 HEX NUT                         EA      2
 *      50756                U-BOLT 3/8 X 3 7/16 X 5             EA      2
 *      15377                3/8 LOCK WASHER                     EA      4
 *      15370                3/8 HEX NUT                         EA      4
 *      15383                3/8 FLAT WASHER 1 OD                EA      4
 *      NOT SHOWN




                      CONTINUED ON FOLLOWING PAGE




REVISED:                          28                       PUBLISHED: 5-25-93
                                TRAILERS
2309 GB 1994                   SECTION 19
 ITEM     PART      PART DESCRIPTION                                  U/M   QTY.
 NO.      NUMBER
                            UNDERCARRIAGE SUB-ASSY
 *      15275                SPRING EQUALIZER BAR-ZINC              EA       2
 *      15277                SPRING PIVOT BUSHING, RUBBER           EA       2
 *      15296-Z              BRAKELINE BRACKET,GALV.                EA       1
 *      15217                SPRING (3@.360) UNDER AXLE (YELLO      EA       4
 *      15208                SPRING BUSHING, NYLON                  EA       8
 *      15206                SPRING BUSHING, STEEL                  EA       8
 *      15459                9/16" X 3 1/2" HH BOLT                 EA       8
 *      15380                9/16 LOCK WASHER                       EA       8
 *      15342                9/16" CENTER “LOCK” NUT ZN PLATED      EA       8
 *      A50744-Z             AXLE ASSY, 4" WT/SC (BRAKES,GALV)      EA       2
                              AXLE ASSEMBLY
 *      50743-Z                AXLE 4"WT GALV W/O HUBS              EA       1
 *      15914                  HUB/DRUM - 10" (1850LB)              EA       2
 *      15907                  BEARING (1.38)                       EA       2
 *      15908                  BEARING (1.06)                       EA       2
 *      15905                  SEAL (1.72)                          EA       2
 *      15909                  DUST CAP (STD)                       EA       2
 *      15902                  COTTER PIN (SPINDLE)                 EA       2
 *      15903                  WASHER (1.06 SPNDL)                  EA       2
 *      15910                  NUT (SPINDLE)                        EA       2
 *      15915                  BRAKE ASSY - 10" (RH)                EA       1
 *      15916                  BRAKE ASSY - 10" (LH)                EA       1
 *      16228                  BRAKELINE (78 1/4")                  EA       1
 *      16225                  BRAKELINE (12")                      EA       1
 *      16233                  UNION TEE,BRAKELINE                  EA       1
 *      15799-Z              5-HOLE PLATE-GALV                      EA       4
 *      15660                U-BOLT1/2 X 2 7/8 X 4 1/2              EA       8
 *      15379                1/2 LOCK WASHER                        EA       16
 *      15349                1/2" CENTER “LOCK” NUT ZN PLATED       EA       16
 *      15347                LUG NUT-1/2-20                         EA       20
                            WHEELS AND TIRES
 *      15486                B78X13C BSW/OFF WHITE(SPOKE)           EA       4
                            FENDER SUB-ASSEMBLY
 *      16052-W              FENDER,9"X66"T,22WA(DREAM WHITE)       EA       2
 *      15351                5/16 X 1 HEX HEAD BOLT                 EA       8
 *      15382                5/16 FLAT WASHER 7/8 OD                EA       8
 *      15376                5/16 LOCK WASHER                       EA       8
 *      15369                5/16 HEX NUT                           EA       8
                            BUNK SUB-ASSEMBLY
 *      53872                CARPET- COVE GRAY 12'                  SY       5
 *      15276                TRAILER BUNK LBR, 2X8X8'-TREATED       BF       11
 *      53872                CARPET- COVE GRAY 12'                  SY       2
 *      NOT SHOWN



                      CONTINUED ON FOLLOWING PAGE




REVISED:                           29                            PUBLISHED: 5-25-93
                               TRAILERS
2309 GB 1994                  SECTION 19
 ITEM     PART      PART DESCRIPTION                               U/M   QTY.
 NO.      NUMBER
 *      16401-W               AFT BUNK SUPPORT,LEFT-WB22(D.WHT)   EA      1
 *      16402-W               AFT BUNK SUPPORT,RT-WB22(D.WHT)     EA      1
 *      16403-W               FWD BUNK SUPPORT-WB22(D.WHT)        EA      2
 *      50756                 U-BOLT 3/8 X 3 7/16 X 5             EA      8
 *      15377                 3/8 LOCK WASHER                     EA      16
 *      15383                 3/8 FLAT WASHER 1 OD                EA      16
 *      15370                 3/8 HEX NUT                         EA      16
                             LIGHTING SYSTEM
 *      15232-P               TRUNK CONNECTOR PIGTAIL             EA      1
                             BRAKE SYSTEM
 *      16231                 BRAKE HOSE (18")                    EA      1
 *      36719                 3/8 ID X 9/16 OD CLR VINYL TUBE     FT      1
 *      15554                 UNION TEE WITH BRKT                 EA      1
 *      16231                 BRAKE HOSE (18")                    EA      2
 *      15375                 1/4 LOCK WASHER                     EA      1
 *      15368                 1/4 HEX NUT                         EA      1
                             ADMINISTRATIVE SUPPORT
 *      15397                 TIRE REG. CARD FOR TRAILERSN/C      EA      1
 *      15268                 “YOU AND YOUR TRAILER” BOOKLET      EA      1
 *      15250                 INFO STICKER:(VIN-BLANKS)           EA      1
 *      15246            TIE DOWN STRAP (1 1/2" )                 PR      1
 *      NOT SHOWN




REVISED:                          30                          PUBLISHED: 5-25-93

				
DOCUMENT INFO
Shared By:
Categories:
Tags:
Stats:
views:9
posted:12/5/2011
language:English
pages:30